Virginia Electric and Power Company, d/b/a Dominion Energy North Carolina
Application of Dominion Energy North Carolina for Adjustment of Rates and
Charges Applicable to Electric Service in North Carolina
E-22, Sub 562 and E-22, Sub 566

Post-Hearing Exhibit 3

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3
Docket No. E-22, Sub 562 Page 1 of 126

VPDES PERMIT FACT SHEET

This document gives pertinent information concerning the reissuance of the VPDES permit listed below.
This permit is being processed as a major, industrial permit. The effluent limitations contained in this permit
will maintain the Water Quality Standards of 9VAC25-260 et seq. The discharges result from the generation
[...]
e The Chesterfield County Administrator, Chairman of the Chesterfield County Board of
Supervisors, and Executive Director of the Richmond Regional Planning District Commission
were notified of the public comment period on June 6, 2016, in accordance with the Code of
Virginia, §62.1-44.15:01.

e During the public comment period, DEQ-PRO received 739 comments from citizens and
organizations. Comments received during the public comment period, and staff responses,
are provided in a Response to Comments Document which is located within the permit
reissuance file record.

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina
Docket No. E-22, Sub 562
Fact Sheet
VA0004146
Dominion Chesterfield Power Station
Page 41 of 41

Post-Hearing Exhibit 3
Page 41 of 126

29. Summary of attachments to this Fact Sheet:

Attachment 1
Attachment 2
Attachment 3

Attachment 4
Attachment 5
Attachment 6
Attachment 7
Attachment 8
Attachment 9
Attachment 10
Attachment 11
Attachment 12
Attachment 13
Attachment 14
Attachment 15
Attachment 16

Location and Site Maps

Ambient Stream Characterization

Water Flow Diagram and Narrative; LVWWTS Phased Compliance and
Design Narrative, Diagrams, and Gant Chart Schedules; Lower and
Upper Ash Pond Decanting/Dewatering Process and Existing Outfall
Structure Diagrams; Lower Ash Pond Drawdown and Discharge Rate
Analysis; List of Chemicals Present; Map of Storage Tanks

Effluent Characterization

Effluent Limitation Development

Removal of Outfalls 006-011

Discussion of 316(a) and 316(b)

Evaluation of Ground Water Monitoring Data

Discussion of WET Testing

NPDES Permit Rating Work Sheet

Site Visit Memo

Proposed Conceptual Engineering Report Permit Language

Draft Owner Comments and DEQ Responses

EPA Comments

Public Comments and DEQ Responses

Other Agency Comments

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3
Docket No. E-22, Sub 562 Page 42 of 126

? Golder

L7 Associates

January 13, 2010 Our Reference No. P039-6844

Maria Gwynn
Dominion

5000 Dominion Blvd
Glen Allen, VA 23060

RE: PROPOSAL FOR LEACHATE TREATMENT
CLOVER POWER STATION, HALIFAX COUNTY, VIRGINIA

Dear Mike:

Golder Associates Inc. (Golder) is pleased to present this proposal to assist Dominion Generation
(Dominion) with wastewater management at the Clover Power Station (Facility). Our understanding of the
project and Dominion’s project objectives are summarized in the following section of this proposal
followed by our proposed project scope, a brief introduction to our project Team, the project schedule and
budget, and project limitations and Terms and Conditions. Golder appreciates the opportunity to submit
this proposal to Dominion and looks forward to exceeding Dominion’s expectations on this project.

1.0 BACKGROUND AND PROJECT UNDERSTANDING

We understand that the project Stakeholders include Dominion and Old Dominion Electric Cooperative
(ODEC). As part of the Facility operation, the Stakeholders operate an industrial landfill that is used for
the management of coal combustion by-products (CCB) generated by the Clover Power Station.
Leachate from the landfill has historically been treated on—site and discharged under a Virginia Pollutant
Discharge Elimination System Permit (VPDES; VA0083097) via permitted Outfall 009. The Facility’s
VPDES permit, scheduled for renewal in July 2010, has among other limits, a discharge limit for
manganese of 50 micrograms per liter (ug/L) at Outfall 009.

Golder understands that the average monthly flow from Outfall 009 (January 2006 through August 2008)
was 2.4 million gallons with an upper range of 4.5 million gallons. Outfall 009’s discharge is derived from
a combination of leachate from the Stage 1&2 and Stage 3 landfills as well as storm water runoff from the
Stage 3 Landfill. Based on limited sampling data from 2003, 2005, and 2009, the average manganese
concentration in the untreated Outfall 009 source wastewater is 6,950 ug/L ranging upward to 25,800
ug/L. The Total Dissolved Solids (TDS) concentration in the wastewater averages 30,800 milligrams per
liter (mg/L) ranging upward to 78,000 mg/L. The iron concentration in the wastewater averages 103 ug/L
ranging upward to 260 ug/L, and the pH of the untreated wastewater averages approximately 8.08
Standard Units (S.U.). In addition, trace concentrations of ammonia and other pollutants are generally
present in the untreated wastewater.

Between 2005 and 2009, Dominion attempted to obtain a site-specific discharge limit for manganese
based on the naturally occurring manganese concentration in the receiving water (Roanoke River) and
dilution modeling results between the outfall discharge and the nearest surface water intake. On
December 23, 2009, the project Stakeholders were informed by the Department of Environmental Quality
(DEQ) that the Facility would not be receiving a higher permit limit for manganese and that compliance
with the permit limit for manganese at Outfall 009 would be required by January 15, 2011.

Golder also understands that project Stakeholders believe a similar permit limit will eventually be applied
to the discharge from Outfall 002, which discharges runoff from the Facility’s coal stockpile. Based on
available information, the average flow from Outfall 002 is approximately 100,000 gallons per month
ranging upward to 380,000 gallons per month. Based on limited data from 1998 through 2009 the
average manganese concentration in this untreated source wastewater for Outfall 002 is 640 ug/L ranging
upward to 1,500 ug/L. The TDS concentration in the untreated wastewater averages 2,800 mg/L ranging

Golder Associates Inc.
3719 Saunders Avenue
Richmond, VA 23227 USA
Tel: (804) 358-7900 Fax: (804) 358-2900 www.golder.com

Golder Associates: Operations in Africa, Asia, Australasia, Europe, North America and South America

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3

Docket No. E-22, Sub 562 Page 43 of 126
Maria Gwynn January 13, 2010
Dominion 2 P039-6844

upward to 3,200 mg/L. The Iron concentration in the untreated wastewater averages 610 ug/L ranging
upward to 1,600 ug/L, and the pH of the untreated wastewater averages approximately 7.40 S.U. In
addition, as with the source wastewater for Outfall 009, trace concentrations of ammonia and other
pollutants are generally present in the untreated wastewater.

Finally, we understand that the project Stakeholders desire to identify a proposed treatment technology by
the middle of February 2010 to assist with initial discussions with the DEQ, and if required, the United
States Environmental Protection Agency (EPA). With tentative agency approval of the proposed
treatment technology, a Conceptual Design Report is desired by the end of March 2010 to assist with
permitting activities associated with the renewal of the Facility's VPDES Permit. Subsequent to review
and approval of the Conceptual Design Report, Golder understands that the project Stakeholders intend
to construct (schedule is design dependent) and initiate operation of the wastewater treatment system (at
a minimum to include source wastewater for existing Outfall 009) prior to the January 15, 2011,
compliance date.

Based on this understanding of the project, Golder understands that the ultimate project goal is to achieve
compliance with the manganese and other applicable permit limits for the Facility’s wastewater discharge
(existing Outfall 009) no later than January 15, 2011. Additionally, we understand that the ultimate
wastewater treatment design should account for, and be capable of treating the wastewater discharge
from existing Outfall 002, as well as the future discharge of the Stage 4 landfill leachate. In support of this
understanding of the project goals, Golder proposes the following scope of services:

1.1 Task 1: Source Evaluation

The purpose of this activity is to allow Golder to compile available critical information from Dominion on
the existing wastewater discharges from Outfalls 009 and 002. This information will be used in the
conceptual design evaluation (subsequent activity). Specifically desired information, some of which has
already been provided, is as follows:

B Copy of the existing VPDES Permit for the Facility. Dominion has previously forwarded a
copy.

B Records of existing available laboratory analytical data, including field parameters for the
untreated source wastewaters for existing permitted Outfalls 002 and 009. Some of this
information has previously been forwarded by Dominion.

B Records of recorded flow from existing permitted Outfalls 002 and 009. Some of this
information has previously been forwarded by Dominion.

B Summary observations pertaining to seasonal variations in pollutant concentrations
and/or flow that are not otherwise apparent in the laboratory analytical and flow data that
are provided by Dominion.

B Site Plan showing the source areas of existing permitted Outfalls 002 and 009, including
the locations of existing wastewater discharge piping. Dominion has previously provided
a copy of this information to Golder.

B Any other information, such as expected permit limits for the July 2010 VPDES permit
renewal, which Dominion believes will be pertinent to the identification and design of a
wastewater treatment system.

As discussed above, most of this information has previously been provided to Golder. Golder will compile
the existing in-house information and if data gaps are identified, will coordinate with Dominion to obtain
the remaining data, if available.

+

7’ Golder
L7 Associates

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3

Docket No. E-22, Sub 562 Page 44 of 126
Maria Gwynn January 13, 2010
Dominion 3 P039-6844

1.2 Task 2: Wastewater Characterization

The purpose of this activity is to allow Golder to obtain any additionally required analytical data that is
required to assist with the conceptual design evaluation based on identified data gaps from Task 1, if any.
If data gaps are identified, Golder will contract with a qualified laboratory or perform the additional
analyses in-house to obtain the laboratory analytical data necessary for the successful completion of this
project. Our proposal includes the review and identification of data gaps, but does not include sampling
and analysis costs since they are unknown. Golder will notify Dominion of any required sampling efforts
prior to proceeding.

1.3 Task 3: Process Development

The purpose of this activity is to allow Golder to identify the most cost effective treatment technology for
treating the targeted wastewater sources based on the anticipated source water flows and geochemistry.
Specifically proposed activities for this Task are as follows:

B Collection of representative untreated wastewater samples from the source waters for
Outfall 002 and 009. Golder proposes to complete this activity on January 13, 2010. The
representative samples will be shipped to Golder's Water Treatment Laboratory in
Denver, Colorado evaluation.

B Bulk samples of will be obtained and shipped to the Golder Water Treatment Laboratory
in Denver. It is anticipated that test work and design calculations will be performed to
verify performance and design parameters for three processes including the following:

® Manganese greensand;
® Chemical treatment with conventional clarification and filtration; and
® Chemical treatment with advanced membrane microfiltration.
Specific bench tests and/or process design calculations to be performed will generally include the
following:
B Chemical Treatment
® Oxidative type and dosage requirements;
® pH adjustment chemical types (lime and caustic), requirements and dosages;
® Coagulant/polymer types, requirements and dosages;
® Oxidant removal options (if required); and
® Oxygen addition options (if required).
B Greensand Media
Optimum pH;
Regeneration frequency and type;
Backwash and rewash volumes;

Polymer requirements;

Filter run times; and
® Regenerant neutralization options.
B Sludge and Solids Testing
® Sludge production determination for each treatment approach;

® Settling tests;

7’ Golder
L7 Associates

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3

Docket No. E-22, Sub 562 Page 45 of 126
Maria Gwynn January 13, 2010
Dominion 4 P039-6844

® Sludge % solids tests; and
® Sludge dewatering tests.

All remaining wastewater samples and any residuals generated during the bench study effort will be
returned to Dominion for disposition.

After completing the treatability study, Golder will prepare a Recommendations Summary outlining the
activities that have been completed and will summarize the recommended treatment technology proposed
for treatment of the wastewater sources for existing outfalls 002 and 009. The Recommendations
Summary will be submitted to Dominion for internal use during its preliminary permit renewal discussions
with the DEQ. Based on our understanding of Dominion’s needs, the Recommendations Summary will
contain the following information:

B Summary of available information used in this project to date to evaluate available proven
treatment technologies.

B Summary of the treatability study testing results, including influent and effluent
concentrations.

B A recommended wastewater treatment technology including a description of the major
components and their purpose.

B A summary of the design parameters for the system, including maximum influent
concentrations and expected effluent concentrations for pollutants of concern, to include
pH, Total Suspended Solids (TSS), total recoverable iron, and total recoverable
manganese (list based on current permit criteria for Outfalls 002 and 009).

B A conceptual flow process diagram for the preferred treatment technology, including a
conceptual site plan showing the location of the system and re-routing, as required, of
existing wastewater conveyance structures.

B A summary of assumptions, if any, used to select the preferred treatment technology.

B A summary of the expected operating requirements for the preferred treatment
technology.

B An estimate of the likely construction and operating cost of the preferred treatment
technology. Note that this will be a rough order of magnitude cost estimate developed to
allow for the comparison of alternatives, and will not represent an estimate suitable for
budget appropriations.

After submitting the Recommendations Summary to Dominion, Golder proposes to meet with the project
stakeholders (1 to 2 weeks after submittal to Dominion) to review the information in the Recommendation
Summary and obtain feedback on the recommended treatment technology. This feedback will be used as
guidance in the completion of Task 4, preparation of the Conceptual Design Report.

Golder has assumed that compliance with Whole Effluent Toxicity (WET) requirements will not be
required. Based on the timeline, we will also not be able to generate any bulk residual samples for TCLP
testing prior to submitting the Recommendations Summary. This sample will be produced as part of the
Conceptual Design effort.

1.4 Task 4: Conceptual Design Report

With approval to proceed from the project Stakeholders at the end of Task 3, Golder will prepare a
Conceptual Design Report for the preferred treatment technology. The Conceptual Design Report will
identify the concept design and opinion of probable costs for the preferred treatment technology and will
contain sufficient information on the routing and discharge of wastewater streams for the project

+

7’ Golder
L7 Associates

OFFICIAL COPY

Oct 23 2019



Dominion Energy North Carolina Post-Hearing Exhibit 3

Docket No. E-22, Sub 562 Page 46 of 126
Maria Gwynn January 13, 2010
Dominion 5 P039-6844

Stakeholders to use in subsequent VPDES permit renewal permitting activities (i.e., will identify source
areas, commingled wastewater streams and anticipated treatment system outfalls).

Specific steps in the Conceptual Design Report process, and information to be provided in the report to